S R e 2 - G#M ANDH41 ROTARYMOWER:."r-,, PR S S A : R : .
S R CGBTSNOWBLADE .~ * » et T L PR N S R .

, G81 SNOW CASTER : ~ SRR o o ST T o SO
o o _ PartsCatalog BI1167 . Pl PRI R ‘ g ST 3 K
> L T e . .~ ALPHABETICALINDEX'

Q

181 opzooo : SRR : L T R % ' ‘ T ' s
‘NOTE: This catalog replaces catalogs A1157 . :: . L . ' ) T : o ) : MOWER SECT|0N ) ,'" o
S and A1191; Please discard them. . S ,‘ - ’ . c.

' ‘ s " - PAGE ~ _GRID

' o R ' : R . ' \, - a . U Belt,Drive L. il .. ... B8 - A4A8
' : ' B ' : A T - Blades L.v...ieiieiiel s 7B A4-A8 :

Lo - S Deck. ..\ i avrnrnens e .. 59 = Ad4A8 Lo . L

R | SR Guards . ... BT 7 B9 AGAB . co
v ‘ L T ' _ Lift Assembly ........ e B 2 | AB-A10 S o s T e
A . pulleys il e .. 511 A4-ATD ' R
b o : Spmd,les.....,......'.,....'....t - 59 A4-AB - T T~ ’

C o o S SNOW CASTER SECTION . ' : : :

. ) : R o PAGE GRID . .. -
o . ‘ . o : AugerAssemny.;...‘ ....... . 7. - B2- . . :
‘ S : o0 T Belt....... RPN S .15 A4 , _ C —

‘, " - ChuteControl ............... U VA B2 L L

i o _ DriveAssembly.............. 15 Al4 ' : o L

{ -+ LiftAssembly ...l .15 A4 .

o e . SNOW BLADE SECTION -

Edge Cutting .. ..... A, . ' 21' - . B6
- Lift Assembly et -2 - - B6

.......................

NOTE See gnd C2 for - : - . S . A
Ja1, K41, L41, M41, N41 ' B CL :

' _ o P41 Rotary Mowers, : : . .

[ -7 J81, K81, L81, M81, N81, P81 e : - T o
' : : : R81 Snow Casters , I ' ‘ - , T

- o c : : S o . L , G51 H51, J51 Show Blades ' ’ :

i, o o - N : ~ . ' e ) ‘ ) _ ‘B96 Bagger

DESIGNATION . .~ TRACTOR APPLICATION o o . - o NOTE See grid F2 for - . | ' .
o S 107 | 117 108 118 , BT T o . . L47 Rear Dlscharge Rotary Mower S S
G41-H41 , . X 1- 'x X - X ‘ o o I . - :

Gs1 X - X | oox CX

G81- 0 ox ) X .. X T X




© CASE MODEL & 41, 34" ROTARY MOWER

. REF.PART NO, ... - . .. .DESCRIPTION " . &\ " .
s 1 C 181_35 ‘;. o DECK - mo)_Wex_"_34""_w_.‘.'._,a-. e o s e se sslee e
- 118= 207 " " BOLT - 3/8" X 1" NChex +oovsevsvaiin
192- .6 .. LOCKWASHER - T/16"ZP .+ s e:ocee ve i 0y’
195- 2036 .. 'WASHER - plain 13/32"..... wes
15936 - ' 'PULLEY - spindle « «w .« «'s"
16647 . ADAPTER - spindle '« « o« «
7170280 . -BEARING - spindl€ < « « « « + «
.,/15339 . - - SPINDLE - mower . . :
.24797 - BLADE- mower 17-1/4" . .-
15411 . "BELT -'TOWEr drive « e s s inuee s it
, 15366 . GUARD - pulley LH, «%.ueveoevocsssnas. Ceia
12 15367 "GUARD - pulley RH, «.tv.... e e eee e PP

caaaraon

13 187- 1036 - SCREW.-'1/4" x.1/2" NC hex head, self-tapping. « .+ ...... e
14 'C 15625 BAR - IOWET CHUEE.  + o v abe vt ennnnnaas s
15+ 111- 215 - BOLT - 5/16" x 3/4" NC round head, square neck, ZP . :
16 192--..20 .~ LOCKWASHER - 5/16" ZP s e« e c e e nonnncinain, _
SR 129- 102 NUT'- 5/16" NC hex, ZP «+ v vvennnnnnennnnnnns
C 16719 WASHER - mower spindle «...cviveneeiein.. cesens
A 70404 : DECAL - "CAUTION" +'es.... B S e alee e
C' 12664~ DECAL'- height indicator. oo e e e ivvvunnseenan .. eeeen
C . 15678~ DECAL.- OPELSafety « eevvvoveceennacconannns e
3211571 © DECAL~ "CASE"+ e euunsennns S O M

/

!

T S | L Printed in US.A. - o , . June1981



' . : o S .
- - ot B o CASE MODEL G 41 ,J ~34" ROTARY MOWER
AXLE IDLER PULLEYS AND LIFT ASSEMBL-.
REF. PART NOA - & DESCRIPTION SRR T EQ'D'_' ,
1 15343 . ,.PULL -1d1er’°"""""-"'-"""""',‘ ._.7.».'..._...--2 ’
2 - C 16761 R ARM-1d1er"_-'"",""""_:i'-.‘" .___.....“.7_.‘.'.‘\.'..‘-. oo e ey
3 C. 25786 -- SPAC_ER .............‘.."..._'.,...‘........ ..... 1.'
4 111- 362 . BQLT - 3/8" 1" NC round head, square neck, ZP+ * =~ * Sy PR
5 ‘5 111~ 330 "' BOLT - 3/8" x;1-3/4" NC round head square neck ZPerceveel
6. ‘1‘92_ Zl-q ‘ LOCKWASHER 3/8u ZP"""‘?'"'f""”"""'--',‘."55 '_
N s 129- 103 - -NUT - 3/8"NC hex, ZP***+ v seveceseecntecnnncenacs 5 -
: 8 195_ "5292 " WASHER 3/8”ZP""""'-'_"_",':f ..... eseeesenes 5 . Fa
9 .C . 15677 __\SPR].'NG - 1d1er arm °*°°*°*°-° LR LR A ',-'\“‘_"'"..' sece ] \_: [.
- 1'0 C 15361 ‘\.-'*".BRACKET-].].ft""'""""""'_"'-"'f' .7.......o.-/,_1,, o
11 ‘_C 15278 . . P].'N latch '........-.}....7...1......".-‘.'..V.-..J-'..V_.zv; "_.-‘a.
] 12 C 10482 SPRmG-].atCh -....-.-..‘-..........A. .‘-.._-.-..”.-._;..‘ 3 . "
13 1.38_ 98 . PIN - roll 3/1611 x1- 1/4'1 oo 000 .’.. e oo 00 e e 0 e ."._-'.- ...2 -
“14 113- 424 BOLT -1/2"x1" NC hex, ZP* s = ec=" RS LR
15 /131-165_ o NUT-lOCkl/ZHNCheX ZP ..... .._- ..-...-..,-_..-.--_-_-o._-c 2.‘
16 C 15674 - .ARM - 1eve1.1ng ‘.......-..--.....‘.:......_.-.'-...._.....-...1
17 C—~_15651 - LINK - latchmg te s s 00000 v.o-.‘700.oo.-lo_g-o-.....‘..-oo 1
/18 C 15661\’\”) ‘LINK - llft. 6 o o0 .,.'. oo .ﬂ..f ........... s e see R .- 1 .
(19 A. 70176 Pm-safety ..... e e 0 00 e e .,” es'e o 8 & . . 1
20, C 15355 - "L" BOLT - adjust *** " ° < ‘1
“ © ., 21 131- 178 : NUT - lock 3/8".NC hex* e Tt ©3 .
: '22 132- 46" PIN - cotter 1/8||x3/4n EENEEEREEER PR .3
. 23 C: 15358* ~ AXLE - mower (early productlon) S -1
Yo 24 C 15351- . BRACKET - axle mounting * et SR
: © . 25 "C'-15350% -. BRACKET - height adjust (early productxon)' s neee o e
) : 26 C- 15666 ' BRACKET axle mounting ® e e seeecesq D
.27 "111- 203 BOLT - 5/16" x 1" NC round head, square neck ZP e B R
28 192- 20 LOCKWASHER 5/16n ZP"_' R N LI I e e e e me s I . .
29. 129_ 102 g NUT - 5/16" NC hex ZP P A S A ) ‘,“{\,’ ‘f,’-" .. .'.. e 6.
_30 C 15352 SPACER axle * e e 0660000008000 ’.._-.._....s.-.,...-..3 ’
81 ¢C 15663* ROD - height adjust (early productlon) """"" Sie.e e s me e el 1
.32 C 15618 KNOB-adJust P R A T °......~'..."'.'. 1
33 .C 15676* SPRING - adjust rod (early production) *** o R e G |
34 C 16745\ STUD - wheelgauge""’?""' ,......‘.......‘ ..... 2
" 35 .C 25139 WHEEL - mower gauge * st oo es e se e .{2 -
36 138~ 92 - Pm_ roll 3/16" X 3/4n D I R R R R A R I oee e t_\z
37 C. 16768 = KIT - improvement (used prior to S/N E11984) """"" A § .
. 38 131_ 178 . ,LOCKNUT 3/8" NC hex***°***°*- ses e . . e .'. .o ._.4. °1 ’,
39 . 195_ 103 . WASHER 3/8" ...... . . ...... '. KRR .,. . -,.. se o 4 .
40 : C 16761 . '_ BIRACKET_idler.-‘.oo..:‘ ..... _.-.‘.._' ......... e e 1
41 . C . 16745 . SHOULDERBOLT - 3/8”. . . o .. oo s 00 . ......... . e e 1
42 195_533 ‘ WASHER-]./Z""""‘".‘ ..... se s 0 00 ‘._.....T..-.._.. 1 7
43 C ) 16714 ) : : BUSHING bronze ® 0o 0 060 00 00000 '.o .. .‘-'. L I .. a0 o 0 0 1 . C )
. L 44 192- 21  LOCKWASHER - 3/8% s+ sorve s o s gt s oo s s imnecn 30
'/»,’/9/5,’129_’,103M—' NUT 3/811NChex--io..._. .......... Y ....f.-..‘..l ) vy
S 46 C 16719 WASHER - mower spindle * ===+ > =" R 2

*for late production, see H41 mower section

gprin‘ted m USA. :

_ June 1981'



. f/‘ S
CASE MODEL H 41 34" ROTARV MOWER

, ; S EE . :
SR O . _/‘

REE. PAR,T isro; " " " DESCRIPTION’ c el
3 ' 17081 o DECK mower 34" e o0 .. ‘. ;’o o o -"-... o -- LN . .« e .- '.b. ., o -1.

Cc

C 17155  SPINDLE ASSEMBLY- v e e oteenencioensassanss .’

C 15272 - 'WASHER-sprmg........A.....-.-_.‘.>.‘ e e e e
S C 10942.. " WASHER - Spacer s .. e ehe e -
. C. 10822 . WASHER - spindle vaesaes
’ A‘
C
Cc
Cc

70280 . BEARING ~ spindle +'c « e ale e o
16719 ~ WASHER - - spindle <o ailave e
16647 ADAPTER - Spindle s ¢ ¢ v oo ae o0 o
. -:C 24797 -BLADE - 17-1/4" .v . s '.". TP e .
"o 10 7195~ 2037 - WASHER...;..'.......'..".'..;_'j.‘.:.,..-'.”'. ..... oo

.16 C..17083 .

{

" Printed in U.S.A."

11 :192- 6. . LOCKWASHER =3/8" .. ... viveatdiueiaidesosnsas

R 12 \113- 207 BOLT 3/8"x1" NC hexgrade5 -;-o--- --0"---_'-5;6-"-‘
13 . C 15366 .  SHIELD - L{H. .« seesanae '-----i'-'-"-'--6-_,i---?°4

14 C. 15367 - SHIELD - RH. ........ I R

15 187- 1036 - SCREW - 1/4" X 1/2" NC hex, self-tapping « « « s« e a0 s s 5 0 & o0
~BELT mowerdrwe.....................:.....,.

June 1981

REQ'

);f‘d:H‘H"NNNN:N'vath'_leH‘




U

L

EF

,/

______________
-

s’

fe—

™,

25

\ \
~ -
L gt

Pt

© 195- |
A 70176
178
17286 .- -
15651

el
~132-

Ch
131-
7129-
. }92_
-195-
C

C

T 111-

- 131-

CASE MODEL I'I 41

PARTKNO !
C

- 16084

©15355

178
103
2

131~
129~
192-

C 17285

132-

C.
C . 10482
46
17273
16745

C
C

195- 533

C. 17274
103
21

17761
12264
C
330
115361

15278

C
C
138-

113- 424

Printed in U.S.A.

525 . WASHER - 3/8" -

- PIN - ha1r e’
‘PIN-cotter---

. 16714. "
/352 -

-103 -

15677 -

98
'BOLT - 1/2" x

165~ NUT - lock 1/2" N(}hex ceeenn,

;

NUT --lock 3/8" NC hex:

.’'NUT - 3/8" NC hex +.

LOCKWASHER -~ 3/ 8"-

LINK - lift~«« - ¢

ARM - leveling -
PIN - latching » +
SPRING - ldtch » <

PIN - cotter 1/8" x 3/4",
_ARM - idler pulley - -
- BOLT - shoulder 3/8" -
" "BUSHING - idler arme- -
" WASHER - 1/2" =+ +- .
- NUT - lock'3/8" NC hex
" “PULLEY -idler « +« +-
“..NUT - 3/8" NC hex - -
LOCKWASHER - 3/8"
. WASHER - 3/8" -

KEEPER - belt - «
BUSHING - idler. -
SPRING - idler » »

u

4"

: DESCRIPTION
' ,AXLE/— mower teseees
N Al BOLT < adJustmg- .

%fim“‘::' ;/k : _,

ROTARm

#‘
o .

AXLE. IDLERS AND LlFT ASSEMBLV_F;-:;";

o-‘-. .
o-oo"
f
s o®
o o oo
‘s'e e ®
idsie w
J
LR )
.« o0
Yy
a0 e e
s e 0
oo o o
LI I N
. o e
o o 000
e ose
e s'e »
e b o
o oo
LN Y
e a0 0
oo
* o0 0
s 0.0 n
e o o
oo o0
LA

" BOLT - 3/8" x 1-3/4" NC rd. hd
. BRACKET - lift

PIN-]_a_tch.._......,..- -,.9‘/.
PIN - roll 3/16" x 1-1/4" - <" -

1" NC he

"f‘

RECE

i o

.'-_6"--‘-.'-‘-'. .
'.-.‘,‘. .l.l
oo s .. “-‘:
e e e
L] ... ..:...v
L] .:I:.. LI I )
I
s
cieleie a'sn
ete e a e a'e
e ne e
R
s 0 o a .‘7;
L] .‘. . .: .7.‘
oe e alen
ieanas
'l - .’;‘I ."
-‘ * o0 .v. .
i e ee s
- ..'. - .'.. .
eiesene
e s o e aas
ceseesse
cebalesnae
s e e

square nec

o0 0 00

e o 8.8 s W 86 e e 8 6.5 e .0 & o e .08 e eie.é e

g.\

s s e s, 8 s e o e ¢ s 8 8 s 8 o}__._i..'o s s s 0'-0‘ e s e ¥ e

o o 8. 8.0 o 8. e, .0 0¢84 e e @ v o elle e.8 o s e se o 0. 0 e e

e s e o o 8 .8 e s s e & e

. [] T ) o e 0. ® . o .0 LI ) [] o ¥
e 8 s '8 6 8 8 8 e e & ° & 0 8 9
e 8 8 5 9 e 8 8 8 e e 8 s s e o

Fe 8.8 o e 8. 8 s e e e [

MOWER

e o o ® & 8 ® » 8 @ 8 8 8 v e & 8 & s 8 2 s e & o * o 0
. R . e o

June 1981

o-'opo-ool-oo.uno.o_o*o-o."-.o,'n:oor

‘on.qo'-oul-'-f,

'ffl W

il

<1 ‘
*2 o
.2

.. 1 k

- 3 :

w1

-1

1 T, : )
e 1. 7
-3 ,
-1 . I

. 1 .

. 14"‘

. 1 -

1

. 2 ‘-

- 2 .

2

-"5

*1 . B
~ 2

. 1 bl
.'1

1

« 2

*2

-2

c2 B




CASE MODEL H 41 3_4",

/

WHEELS AXLE MOUNTING AND HEIGHT ADJUSTMENT,._':V"""

" “REF.PART NO. CDESCRIPTION REFD |

10 ‘NSS X WHEEL mower (order C19555- wheel aq ’5016745 stud) seseeeigl K
C2 c 15412 - . STUD- wheel,short'“,'fn"---'-- AR ERIN B
3 7 C 17428 . STUD - wheel, long""'“""--'-/-'.. EACILR I IO IR o
4 ‘19.5_' -533.. WASHER 1/211 o T A LIRS e 9 - :
5 . C 17430  SPACER - wheel =« f«« et sieil < *1
6 192- 21 -  LOCKWASHER - 3/8" ce e . : . 2
ST 129- 103 - \NUT .- 3/8".NC hex- * - HEATR I S s 2
8 C .15618 = - KNOB --adjugt =+ **s s e edeees _ soev “ 1
K3 C 15942 PIN lockmg' R N R R LR . -1
, , 10 C 10482 SPRING IS JUIL R Meeeee e 1
‘_/,/'/‘ B 11 138- "~ 7 .. PIN - roll L I R '._","-‘ ol siie s ..‘:_ e e .1
o .. 12, .C\ 16077  “BRACKET - height adjust * s e s sty e 1
. .13 138- 92 :‘ . Pm_rou 3/16"X3/4"‘ ..--.........‘.‘. .'._,'_ oo .'1 L
14 111- . 203 BOLT - 5/16" x 1" NC rd. hd. square neck e« - - *ee 8.
-15. 192- 20 - LOCKWASHER - 5/16" = »++*ccvveees. cecens weee g
:9'16 ;‘~129_ .102 ) NUT - 5/16" NC hex""' s e ...... o, ‘._'V.W-" "».-,’ ) 8_ )
17 C 15351 A ‘BRACKET“ 2axle mountings-+ - e-ceees c0 s a0 i S '
18 C 15352 . ¢ -SPACER-axl -...............‘.‘_....".. oiee seeee’ 3
£ 321- 1571 R 'DECAL-"bASE",""""""I"l"__‘" o .-J R
-~ C’ 1671 - ' DECAL - height indicator . S § N
A: 70404 . DECAL - Caution Spinning Blade' STesme e, cecers2 :
, C 17109 DECAL 0PEISafety'° see s R §
\ f. [ 8 . ~\/. .

Printedin US.A, T umeresr o




e irses,,
' ~// /" ' “\.
]

l q-J TP
K S A0y %
J:' 'l'n .."‘;/-_1:' ’

e A *’//f’
= bt T - /
!‘, 0 (Rdd g /

gl

CASE * MODEL' Gal |
MOUNTlNG COMPONENTS AND

EF PART NO.’

10 € 15288

11 . C. 10482 .7
12 .'C’ 15278

13 138- - 98-

14 - 15296

15 C' ; 15329

16 113- 219 .

17 _c 15343
18 'C 723535 - .
‘19" - c 12974
20 132- 310

21 C, 15386
22 - C 15385

23 111-A 108 - .
24 15337

25 192- 19

26, 129- 101

27 ~15331.

28 ,126- 16

29: C. 15293

30 C 15330

31 . 83- 44
32. C 15671
33
B . 17095
'B. 17096
B 17097

.34 T 16500 . -
35, 83- 56 °
3 C 16158

37 111- 349

38 . 195- 2029
39 131 178

321- 1571

'321- 4199

C.. 16102

B

DRIVE ASSEMBLY

R | :

1-.C" 15375_. :

2 195- 549 . -
31827306
4 Cc 10898 - - -PIN. - safety -
5 C 16248 ..

6 113-° 209

7. 195- 104

8. J92-. ‘21 @ .

9 29~ 103 -

SPROCKET - 18T (In6lUdes SEtSCI'eW) « o « « e o o v e o e 0e o'a’s ¢
SETSCREW = 1/4" x 1/4" NC. socket: hea% SRR
SPRmG-.ldlerarm.o. ...... .oo-o-oo-.oo.-.oo'
CHAIN - auger, drive, 93 p1tches, #35 roher cham USEP:;g

o DESCRIPTION T A
.“ROD, - ]_lft
'..»WASHER 7/3"zp.............-.-
* “PIN < cotter 3/16" x 1= 3/4"

"WASHER - B/8"ZP e e ey

* s o -_'-
% "

AKSPRQCKET-]_dlerO---.Lo;.on-.;‘o.oo
- BOLT~'3/8" x'1-1/2"'NC hex, ZP

f

LOCKWASHER 3/8vlzp..............
NUT = 3/8"NChex,ZP ceseeiadels

{4 .. 1.-"BI7095 chain, 50 links %35+

_ 3:-'B17096 chain,.10 links %35 -
07 27~ (B17097 chain, 6 links #35.

1:=,T16500 offset link #35 : : _
CHAIN-50hnks,#35rouercham----'-----------_-‘-
. CHAIN 10 links, #35 roller chaiml+ ¢« e s oo ooasarsas
" CHAIN - 611nks, #35 roller cha1n s

WASHER /1

BLOCK = 1d1er .
BOLT - 3/8 x 2-1/2" NC round head, sq. neck ¢ oo o

B" e ececenons

NUT - lock 3/8" NC hex ¢ ¢« ¢«

© . DECAL ="CASE". +eseeeeeas
" DECAL - "CAUTION_",.:. cieeaen

'DECAL - Belt _Insi_:allation'a e

Printed in U.S.A,

SNOWCASTER A

e s 0000000
.

"LINK offset, #35 roller chain | A R R
SETSCREW - 5/16 x 3/8"

.
.
N
.
.
.
.
‘.
.

|
1
3
2
.1.
1
1
2
1;
1.
1.
1 .

BRACKET mountlng .o-.-....-..... .-.'-1.-,
_‘SPRING. ...... ceev e s esseveces DERRY %

”;’;.V_PIN latch--'.- ,.;....“........‘ '.._."..:_...-_2:'_

" PIN - roll 3/16" x 1-1/4" Seeeeels Ceessesag

- ARM_ld_]_er o.-.-.-...-ooo' .'...‘_.‘..'.1._
<PULLEY-1d1er5""‘ S e e s e e s e Te ek e 0 eTe cetsresevesa]

- BOLT - 3/8"x2" NC'hex « +'ss o ssssneecessaas veevedenis3
_PULLEY - idler 4= 1/2-- 'f",’w( ._......7...._._.'1...'_1- ,
PULLEY B 1dler 2- 1/2" oo e 0 eee e ..9_-.1'-.'-'-_.. s e e e e R .‘ o .1
Pm-C].eVlSI/Z""""':f."-_'.'f"""’""""""’["."2
'-”PIN-cotterl/B"xl 1/4" .......................".L,_.-._Z
~FLANGETTE ¢2¢ccceceeteccennclionnnnesnnsnsnnineed.
BEARING - includes collar and setscrew « s e eeedeceeottiieg
BOLT - 1/4"x3/4"NC round head, squareneck--'-----.--",-.'--.4" :
.BELT Arive s o se'eae e vasncsennnn R R RIS TR I
LOCKWASHER - 1/4"zp........ ....... ceeesanas EERERY
NUT - 1/4"NChex,ZP-'-.-'-'°-"."-"“'_"'_"".°'°'.,'_45 ‘--
SHAFT drlve R I I I I ISR o.-—ooooo..-oo%; 1
KEY - 3/16"x3/4"$‘ ..... e RS R NI -
"PULLEY < 6"-\1

<




CASE MODEL 681 SNOWCASTER

AUGER AND CHUTE ASSEMBLV

REF PART NO ’ ' DESCRIPTION ’ REQ'D

Nss - HOUSING - auger 32" (order € 19818 housing and C 22791
. o kit page 19) -
C 15297 ' AUGER............._..,...
‘C 14421 BEARING - AUZEr's o« oo eeccns RN

- C 15186 'SHAFT - stub, auger mounting - » - . :‘ oo

© 113~ 205 BOLT - 3/8"x5/8" NC hex, ZP+"es - ce...
129- 103 NUT - 3/8" NC hex ZP---l-.--

'192-° 21 - LOCKWASHER - 3/8" ZP +{ceveeernnn..
.C 15190 SKID ¢ vecteccnenannsadn
111~ 302 BOLT -~ 3/8" x 3/4'" NC round ead square neck
-195- - 104 WASHER - 7/16" ZPe o oo v fi'veon .
\C- ‘15248 CHUTE . .
113- 1 BOLT - 1/4" x1/2" NC hex. «leou.. .
©131- 1102 NUT - lock 1/4"< « « « e o « \F e .
C 14597 DEFLECTOR-,---_-:_-------\-- .
111-, 340 BOLT-- 3/8" x 3/4" M@S}hgad short square neck
D 33544 .WASHER.- 25/64"d1shed-..................
C 14569 - LEVER - ‘locking, deflector - . . Weesoeiccanens
" 15334 BRACKET - chute hold down R I I
111- 202 BOLT - 5/16" x 3/4" NC round hgad, square neck .
129- 102 .  NUT - 5/16" NC hex, ZPe e s e s alow oo ‘..
192~ 20 " LOCKWASHER - 5/16" ZPe.... ‘\. . :
. C 15244 ROD - chute control s« « « « « « <
- C 15277 -  SPACER - rod, chute control . B
C 15240 . BRACKET - control rod . » . oia e
- 195-, 525 WASHER - 3/8" ZP e eotenunnl..

o ¢ o o 4 6 o s 0 o a2

e & o' e o+ o o o o 8 e o

® e 8 o o e e 6 . 0 e o

® o o 8 e e o o o e o o

L] L[] L] L] . L2 [ ] L] . L] L] . e »

~

f

-

® & o s 8 e & o 8 e * 8. 8 o 6 0 & € o e 6 o e
nm"-._-......--'-..o....-o_-..o-

132 26 PIN - cotter,”3/32" x 3/4".
C 14583 . JOINT - bloCK ¢ e e o s e o 0.u

‘'C 15371 = CRANK - chute cOntrol « o e o oo o« 4.

i

-113- 102 BOLT - 5/16"x 3/4" NC hex head socket
. 195- 545‘ ‘WASHER-13/16"-...........1.

N s

5.

.-
PR

|
1
-
1.
t
\
\

‘Printed in U.S.A, P V . ' o June 1981




| I e o ) I . CASE MODEL G 81 SNOWCASTER
L e T e R e C22791 AUGER HOUSING KIT
o . : . C T o o N o : ' (Asla;p'ts 019818_HousingtoG81i Snowcaster for Service).

)

2

REF. PART NO, °  DESCRIPTION

=
8
<

. - ‘1 -113- . 20, BOLT = 3/8" X 3/4" 4.veecesrensssscssssscsoncsaes d
: / » . 2 (:' 1’77"?5 SI(II) s s e oo 0:0 ; ® 66 086 666060868660 060c00s 886000 o.; LI ‘2
s~ 3 © C 2559 SPRING - cOmpression .+ eeceeoceesceccsocsccccccsasel
: * 4 195- 525 . WASHER-3/8"Dlain "veeeivececrnoseosssnsnoconasl S
. 5. C 19821 - . SHAFT ASSEMBLY - drive ...eveesoccecencoosscnsssl )
- 6 . C. 23950, ~ BELT = dAriVE€ .eoeeeevveeecoooccenoaonscosassaasel’
-1 C 19824 PULLEY = 6" ¢ceoevocceoscosossosoonassnssnsscscsasl. -
. - -8 183~ 2002 B 7 1 S ¢ ) 3 O T T I Sy anepa, |
. _ 9 C 19734 =~ PLATE-stubshaft ...ccececeereccecccrcccccncnes 2
- i .~ 10 NSs. = . CHAIN - roller, auger drive, 89 pitches N0o. 35 ..cevvveessel:
= : . B 17095 CHAIN - 50 links (includes connector) ....cceoeecaces 1.
- 8 17096- CHAIN - 10 links (includes connector) . cee e eaieneee 2
B 17097 . -CHAIN - 6 links (includes connector) . . - |
11 T 16500 . IINK - OffSet e s sccosesssscsssns R RO, |

7

&
-::ﬁ

=22

\
/

l{---------g---

g

3

< gf; ’
¢

¢
K

N

N
|
/

1

I
/
.,{“;*:)-
/

4l

/
\ /’
2/ am
’,r h-.-.-n:l
/
('\ daeoarl?
N g
T —"

$

4

June 1931_



EX

CASE -M'onF:L* GB1 SNOW “BLADE.

-

\ ‘sNow BLADE

EF:PARTNO, - DESCRIPTION =~ - .~~~ REQD
C 15461 ‘BLADEASSEMBLY 38" A |
‘C4 15462 EDGE-cuttmgl
111- . 203 BOLT -.5/16" x 1" NC round head, square neck « « = cs soaseesd0
192- 20 LOCKWASHER - 5/16".............................10<
-129- 102 - NUT - 5/16" NCheX occeddeeoccesorcncocnacanastsadll.
C. 15494 PIVOT =Dlade e eeceecoeeocccocesosascescsensnaseasl
. C 15495 PIN = blade PivVOte « e o cc o veecsssncssessoasosoasess
132- 48 PIN-cotter 1/8" X 1™ ciuvrensennoccoennsinonsnonas
C 1541 BRACKET = DUSH. ¢ c e e covesvsccccvroacssovocecsoas
,1134 417 .- BOLT - 1/2“x11/4"NCh(ax........................
131- 165- NUT - 1/2"NChex...............................
C 15463 BRACKET - mOUNtING '« o o e o v ossesiosanansotensonei
C 10482 - SPRING - COMPreSSiON e ecoeeocescsccccccscoscsccsss
C 15278 PIN - latch. oo ...
138- 98 PIN-r0113/16"x1-1/4”.._.....‘_..........r....‘......
C 15496 ‘PIN -bracketpivot c e o cveeeecencenceocensnccscnnns
C 15469 SHOE-skld....................................
C - 15497 ROD-Llft o iocvoeeeoceeaocscsoscccscaoscsocsanssoscs
C 10898 = PIN- safety.................................,..
R 15380 - SPRING.- blade extension « c e i e vicooene
138- 92 PIN'-r'oll_3/16-x3/4"..‘..A...........'.,.'....,r......'.
321- 1571 DECAL - "CASE" s v vveeescsnrossrsonsssccsinancnns

HH‘HNHNo-A'cofcocop-r-p-p-_.pp-

‘Printed in U.S.A. L | . June198l




)

22

REF. ' PART

[
-

§

" PAGE  REF. PART

NUMERICAL INDEX " - -

PAGE

- REF.

\

N

PART 'PAGE
. NO. NO. NO. - NO.- NO.. NO. NO. - NO. NO.
A 70176.. - . 7 19 | C 15358 723 (& 17083 - 9 16
A 70176 S 8 C . 15361 <=7+ 100 L ¢ 17109 13 ,
CA 70280 5. cr?o | € 16361 11, 27 C 17155 9 -2
A . 70280 9 .8 C - 15366 5 - 11 ‘c 17273 11 14
A 70404 5. ‘| --.C.- . 15366 9 - 13 C: 17274 1 19
A 70404 13 c 15367 5 . 12 c 17285 11 6
"B . 17095 15 . C 16367 9 14 c 17286 11 10
B 17095 . 19. C. 18371+ .17 28 c 17428 13 3
B 17096 15 .C - 15375 15 1 c 17430 13 5
B 17096 19 C - 15385 15 22. c . 17761 11 23
"B - .17097- 15 S 16386 -~ 15 21 | ¢ 17775 19 2 .
B . 17097 19. ¥ C .. 15411. . 5. 10 ‘C 18135 - 1
" C 10482 . 7. . 12 | . C- 15412 13 2 c 19734 19 9
C 10482 1 12 C\ 15461 21 .- 1 c 19821 19 5
C 10482 13 10° C\ . 1462 . 21 2 "' C 19824.. 19 7
c - 10482 15 11 C 16463 217 12 C 23535’ 15 18
(o} 10482 21 13| C . 15469 21 - 17 o ¢, 23950 19 6
fo 10822 0 5 C . 1547 21 9 1 € $ 24787 5 9
. C 10898 - 15 4 C 15494 21 6. ] C 24797 - 9 - 9.
C 10898 21 19| ¢C 15495 - 21 -7 c 25139 7 35
¢ 10942. - .9 4 c 15496 21" 16 G 25595 - 19 3
c 12264 1 24 c 15497 21 18 | C 25786 7 3
C 12664 5 C - 15618 27 32 D 33544 17 16
C 12974 15 19 C 15618 13 8 R 15380 . 21 20
C 14421 17 3 C 15625 5 14 T - 16500 ‘15 34
C . 14569 17 17 | C - 15651 7. 17 T 16500 19 11
C 14583 17 27 c 15651 11 11 . o
C~ 14597 17 - 14 C '~ 15661 . 7 18 " HARDWARE CODE .
C. . 15186 - 17 S 4-] C 15663 7 31 . )
C 15190 17 8 c 15666 - 7 26 A . o
C 15240. 17 24 | C- 15671 15 32 83- 44 15 31
C 15244 ° 17 22 ¢ 15674 7 16 .83 56 , 15 © 35
C 15248 17 11 C 15676 7 33 111- 108 . "15° 23
C 15272 9 3 c. 15677 7 9 111- 202 - 17 19
c 15277 17 23 c 15677 1%y 285 1 111- 203 7. 27
C 15278 7 11 c 15678 . .5 Sl 1 203 13 14.
c 15278 11 28, C 16936 . .5. - 5. 111- 203 21
C 15278 15 12 C. 15942 13 -9 S111- 215 - .- 5 15
C. 15278 21 14 C . .18077 13 12 111- 302 17 9"
c 15288 15 0. 'C 16084 11 1 111-« 330 7 5
. C 15293 15 29 |- C 16102 15 T 111- - 330 11 26
c 15296 . 15 14 | C ~ 16158 15 36 111- -, 340 - 17 15 °
c 15297 - 217 2 c 16248 15 5 1M11- - 349 15° 37
C. 15329 15 15 c 16647 5 6 111- 362 7 4
- C 15330, 15 30 c 16647 - 9 8 113- 1 17° 12
C 16331 15 127 c -~ 16711 13 : 113- 20 .19 1
C 15334 17 18 | C 16714 7 43 13- —-102 — 17 . 29
C 15337 15 24 c  16714. .M 16 113 205 17 5
"C- 15339 5 8 - C 16719 5 18- 113 209 15 6
c 15343. - 7 1 c .~ 16719 9 7 113- 219 15 16
C - 15343 15 17. c 16719 ? a6 | 113 - 424 1 30
C 15350 . 7 25 c 16745 7 . 34 113- 207 5 2
C. 15351 77 24 C. 16745 - 11 - 15 113- 207 9 12
Ne 15351 13 17 c 16745 7. & | 13 417 | 21 10
C 15352 7 3.l ¢ 16761 ° 7. 2 . 13- 424 7 14
C. 156352 13 18 C 16761 7 40 126--. .16 ., 15 28
c 15355 7 20| ¢C 16768 7 37 129 1017 15 26
. C 1 2 c 9 1 5 17

15355

——

17081

" 129-

102

~~ NUMERICAL INDEX

23

» 132-

PART. PAGE REF. PART PAGE. REF. PART PAGE REF.
NO. NO:-  NO.—- -NO. = NO. No.  NO.'- NO. NO.
126 ° 102 7 29 195- - 525 1 7 |
129 102 13 16 195. 525 17 25 K3
129 h02 17 20 195- 525 19 4
129 102 21 .5 195- 533 7 42
129 103 7. 7 195 533 1 17
129 103 7 .45 - | ' 195- 533 13 -4 .
129 103 11 4 - 195. 545 17 30. .
129- 103 - . 11 20 . 195 549 15 2 -
129- 103 13 7 . 195- 2029 15 - 38
129 103 15 g | 195 2036 ‘5 .4
120 103 17 6 | 195 2037 .9 10
©131- 165 7 15 | 321 1571 5
.131- 165 1 31 . .321- 1571. 13 < -
131- 165 21 1 321- 1571 15
131- 178. 7 21 | 321 1571 . 21 ;
“131- 178 7 38 321- 4199 15 -
131 178 1 3 o \
131- 178 15 39 - '
131-° - 352 1 18
131- 1102 17° 13
26. 17 26
132. 46 7 22
132- 46 1 13 §
132- 48 S 21 8
132- 178 1M1 9
132- 306 15 3
132- 310 15 20
138 C 77 13 1
138 92 7 36 .
138 ‘92 13 13 :
138- 92 21 21
138 98 T 7 13
138 98 1 29 N
138 98 - 15 - 13 :
138 - 98 21 15
183 2002 19 8
.187- 1036 5 13 :
187- . 1036 9 1wl L
192. 6 5 3
192: 6 ©9 1
192 19 15 25.
192- 20 5 16
192- - 20 7 28
192- 20 13 15
192- " 20 17 21
192- - 20 21 4
192 21 7 6 -
192 21 7 . 44
192- 21 1 B
- 192- 21 1 21
192- 21 . 13 "6 o g
. 192-° 21, 15 8.
-192- 21 17 7
195 103 7 39
. 195 103 1 22°
195 104 15 - 7
195- - 104 17 10,1 °
195- 522 7. ) gl .




" ROTARY MOWER

J47, K41, La1, Ma1, N41, P41
SNOWCASTER

.- . J81, K81, L81,"M81; N81, P81, R81’
o “UTILITY BLADE - -

- G51, H51, J51

BAGGER .
B9

. LPaTt‘s‘ Ca_talloghl\i;qv. D1232

~

-NOTE: This Parts Catalog replaces the previous Issue C1232
which is obsolete and 'should: be discarded.

BAGGER

MODEL DESIGNATION " - TRACTOR APPLICATION

5-85-RP-1000-139

17 | 108 [ 118

5 JA1, K41, 141, M41,.N41, PAT | | ox o x| e x

|’ J81, k81, L81, M81, N81, P81, R81 | - x|l oxo | x

G51, H51, J51

4

BYG* .-

» * Requires Model P41 or later mower

- ALPHABETICAL INDEX

Po—

1

BAGGER SECTION
PAGE  GRID

' E10

MOWER SECTION
 PAGE " GRID
- 39 " E10
59 - C4-C8
115 C10-C14
1721 D2-Dg
' 23-27 D8-D12
SNOWCASTER SECTION
- PAGE' - GRID |
| E10
D14-E4

_ UTILITY BLADE SECTION
. PAGE  GRID

| | 39~ E10
Entire Parts List e ' - E6

™~

- G41, H41 Rotary Mowers, . Vs
G51 Snow Blade, T
" GB1 Snow Caster

NOTE: See grid A2 for -

i
o

. NOTE: See grid F2 for -

L47 Rear Discharge Rotary Mowers




" MODEL J41 ROTARY, MOWER L o8

DECK, BELT AND SPINDLE ASSEMBLY

REF. 'PARTNO. - DESCRIPTION - - : o " " 'REQD. .

1 18805 ~ DECK-mower34” ............. e e 1

2 C 17185  SPINDLEASSEMBLY .................. DU N2

3 c 715272 WASHER -spring ..... PR R, S A, 2

4 C 28972 WASHER -spindle .............. e e Vieee,. 4

5 C 283D BEARING -spindle ...........cceueeiunnnnns T 4

6 cC 16719 WASHER - special, spindle .................... e 20

7 NSS ADAPTER - spindle (use C25542 and C25544) . ..... ... civinnnnnnn 2

8 C - 24797 BLADE-17-1/4" ............. J 2 -

9 195- ~ 2037 WASHER -7/16" x2“0D ......... S L2
10 192-- 6 LOCKWASHER-3/8" ........ S P e 2

11 13- 207 BOLT-3/8x1“NChex .......... i e 2
12 1

C~ 17083  BELT-mowerdrive................ EET U

)

-

~ 'printedinU.S.A. - B I April 1985




192- -

16745 .

16714
19084
533

178
17274

330
103

103
17761
15677

18899
16077 .

203
102
20

92.
77"
15618
10482 -

15942

26736 -

16745
14966

6 L]
I
REF. PART NO.
1 c
2 o
3 C
4 . 195-
5 131-
6 - C
7 111-
8 195-
9
10 129-
11 Cc
- 12 c
13 c
14 C.
15 111-
16 129-
17 192-
i 18 - 138-
19 138-
20 c
21 S C
! 22 C
! ' 23 c
24 ' C
25 o
26 195-

 Printed in U.S.A.

-.5258

'‘BUSHING -idlerarm. ... S PP :
“NUT -lock3/8"NChex .......ouvueiaeinnnnn. [, e
| WASHER -3/8" .. iii ittt die e e e
21

.KEEPER -belt............ e e .
‘LOCKWASHER -5/16" ..... e e e e

- WHEEL - mower. ....... e S [

© WASHER-13/32" ... oL e

B

l"'l -

MODEL J41 ROTARY MOWER,  * ~ ..~ -7

WHEELS, AXLE AND IDLERS. -

DESCRIPTION . . reob.
BOLT - shoulder 3/8" ....... e P D '

ARM - GQIE .. v eas e e et et e e eeeee e SO
WASHER - 1/2" ..ol e

PULLEY-idler ............... A i
BOLT -3/8" x1-3/4" rd. hd. squareneck .........................

LOCKWASHER-3/8" .............. ... AP
NUT-3/8"NChex ................... PN el .

SPRING -idlerarm :............cooivnen.n. S
AXLE-mower ............. i PR,
BRACKET - height adjust ....... e PPN
BOLT:-5/16" x 1" rd. hd. square neck ....... . '
NUT-5/16"NChex ..................s.. e

PIN -roll3/16” x3/4" ........... U, P
PIN-roll .. R, e
KNOB - heightadjust .............. e e e
SPRING ...... S N et neaaeaaas
PIN-locking.... ..o, e e -

BOLT -shoulder, RoH. ot i
BOLT -shoulder, L.H................... SN

- April 1985



o . o . - ' - - MODEL J41 ROTARY MOWER

' AXLE MOUNTING AND LIFT ASSEMBLY

REF. PART NO. - 'DESCRIPTION . - R . , , REQ'D.
1 C 19456 " " BRACKET - liftassembly ............. S P e -1
7 - 2 c 15278 PIN<fatch................ e et ae e, s 2
' 3 (o 10482 'SPRING - latch............ e et e PRV 2
4 138- 2073 PIN-roll3/16" x1-1/4" . ................ P e 2
5 C 19088 *J* BOLT - adjusting ...... S e 2
6 131- 1100 NUT-lock1/2" NChex ............ e e, 4
7 - C . 10898 PIN-safety................... et et erea i 4
8 195- 529 - ‘'WASHER - 7/16" et e, s 2
'S 9 C . 20006 PIN-fift........... e i R e, : L
s 10 "195- 525 " WASHER - 3/8” ............ A PRI P, 1
1" 195- 106 WASHER-1/2" ......... e e S 2
12 Cc 15351//BRACKET axlemounting................... e S -3
: - 13 G 153852 SPACER-axle ....ccvviiiiieiiiiinannns A SN 3
T —14 111" 203 .BOLT -5/16" x 1" rd. hd. square neck ....... e REPPRPI e 6
' ,15 S 129- 102 NUT-5/16"NChex ..................... e e 6
- 16 192- 20 -LOCKWASHER-5/16" .. ... ...... . .ccvuunnn. R 6
17 . 138- 96. - PIN-roll3/16” x 1" ....,....... A O
P . : : - 18 - C 16450  PIN-hair.......... vt e "1
e ' ‘ ' K ' - ; 19 . C 27231*- BRACKET - liftadaptor. . .........iuiuiiiuini e 1
7 t \ : , 20 - > 113- 207* © BOLT-3/8”-16x1"grade5.................io .ol SR 1 .
21 . 131- 1181* . - NUT-3/8"- 1610ck ................. &.-..' ......... S e 1

@ * Required to mount J41 mower -
: “on tractors S/N and after: S
3 108 - 14031940
] 110 - 14032840 o o
} © 116 - all . ‘ . S

®

.@m.

. Printed in U.S.A. * April 1985



16 MODEL K41 ROTARY MOWER : n
DECK, BELT AND SPINDLE-ASSEMBLY |
1 S REF. . PARTNO. -  DESCRIPTION : _ REQ'D.
é 1 19457 ‘DECK-mower34” ................. R 1
| -2 C 17155  SPINDLEASSEMBLY ....l....... R SN PR 2
: 3 c 10942 © WASHER-spacer.............c.ovvne... S s PP .20
4 C ~ 28972 - WASHER-spindle ............. e e e vee. - 4
5. C 28971  BEARING-spindle ...... e e e e e e 4
* 86 C - 17083 . BELT-drive ............... e e e e e 1
7 C 25542 ADAPTER - spindle (also requires item 18 if notinstalled) ............ 2
8 C 24797 BLADE-17-1/4" . i 2
9 - 195 2037 . WASHER-7/16".x2"0D ........ e e e e 2
10 192- - 21~ LOCKWASHER-3/8" .......... KOS e el - 2
1. 13- 207 BOLT-3/8x1'NChex ........ A P L. 20
12 c 17083  'BELT-mowerdrive........... R e PP R
o : 13 13- 206 BOLT-3/8x3/4"NChex .....ccoviiiininanenni.n. e, 8-
. { 14 192- 2 " LOCKWASHER-3/8" ........ S T 8
T ' 15 . . . 129- 103 NUT-3/8"NChex ......... e S 8
16 - C - 20009 HOUSING -spindie ......... e [ P 2
. . 17 -C ~ 215819%  SPACER-spindle ........ BTN e el 2
i . - 18 . C 25544 - SHIELD - bearing........ e e F .

Printedin U.S.A.

. April 1985




16745
116714
20016
533
1181
17274

; * _REF.. _PART NO.
> 3 1 C
- | 2 c
. 3 C
: 4 195
5- 131-
6 c
7 12-
8 Cc
9 192-
10 129-
11 C
12 c
13 C
14 C
15 111-
16 129-
17 192-
18 138
. 19 C .
20 195-
21 c

 Printedin U.S.A..

"BOLT -shoulder3/8” .......c.ooviivven.. ST

- NUT -lock 3/8” NC hex. ........ e PR e S
. -PULLEY -jdler ....... . _
-+ BOLT -3/8” x2" rd.'hd.’squareneck ..... P N

'NUT-3/8"NChex ..... T P e e
"KEEPER -belt.......... T i
-SPRING-idler ............. el R e

" BOLT-5/16"x1"rd. hd.squareneck .........covueeerennn. D
'NUT-5/16"NChex ......... e e .

- WHEEL-mower ..................... et e
"WASHER -13/32x13/16”0.D. ........cvvaennn... e

MODEL K41 ROTARY MOWER

. WHEELS, AXLE AND, IDLERS
DESCRIPTION ... reap. .

BUSHING -idlerarm................... e
ARM-=-idler .....o.ooooaill e e SN
WASHER-1/2" ..... .

&
gt rees et e as s se s B A

SPACER-idlerpulley .- .. .0 . oeiiae.. e i
LOCKWASHER-3/8" .... ...l ... .... e R

BRACKET« height adjust . .. ... ..o o U

PIN-roll 3/16” X 17 -+ oot RO

SPRING - locking pin - .........c.vonn.s. R [

....................................................

DL WNNNNNA RS aARN =AW= 2w

April 1985




. e . MODEL K41 ROTARY MOWER .
T o S | e AXLEMOUNTINGANDLIFI'ASSEMBLY
"REF. - PART'NO. DESCRIPTION CooT R . .. .REQD. -
: 1 C 19456  BRACKET-liftassembly .. .....ouoeueiveennnn.. [t I
f 2 C" +15278,.+  PIN-latch............... S, e e e, M eedeae. 02
l 3 C 10482 " SPRING:IEtCN. ..o iiuu e it 2
. 4 C138-..2073 PIN-roll3/16” x 1-1/4" it it 2)
5 C 19088 ° . "J"BOLT-adjusting .......... B P S L U0 S L2
6 131- 1181 " NUT-lock 1/2"NChex .......... T AP S B
RPN 3 7 C 10898  PIN-safety............ T, S S S
8 _195-. 529  .WASHER-7/16" .......... i i T S L2
.9 - C. 20006 PIN-Nft. e i e SOUTUTRIRE R
10 . 195- 525 WASHER -3/8" .. 1ot tiinis e lenaieinann.. il 1
o - 11 195- - 106 . WASHER-1/2" ...........c..... e ST
L .. 12 - C-. 18029  BRACKET-saddle .%......cd oo iiiivee... e ieeeeinieniee. . 30
S S 13 C 20007 - SPACER-axle1-1/4" ........ic....i veeeeiiniiin. e PR
- o140 1M1- 202 | BOLT - 5/16" x 3/4" rd. hd. squareneck..'....-., ....... T N
. 016 91290 1020 NUT-5/16"NCheX ...oovvin i v ol el 8
16 192 20 - LOCKWASHER®5/16" ............ U - SO
17~ 438" 320 . . PIN-cotter3/16"x3/4" ............ DO S 1
18 - C 716450  PIN-haif.......oeoeeeinneeiin il A B
19 . € 20008 SPACER-axle 174" ... ..cooeini i it e AUUDRUTRE I
2 . 1M1- 207 BOLT- 5/16"" x 2" round head sq.- neck «..ooun... SR e 2.
1 21 C  .27231*  BRACKET-liftadaptor............... e e 1
. 22 113-- "207*. . BOLT-3/8"-16x1gradeb................... i e
) : 23 TSw131- 1181 NUT-3/8"-1610CK .ot aeeaannannnns e 1.
24 . C 25872 LINKBft ot P SR I
25 C 25871 BOLT-"J"lift....0....coooiio. s e N e b 1
26 . 141 4 PIN-clevis3/8". ... . i R

* Required to mount K41 mower .
.o S , " on tractors S/N and after:
.o . o oo . .108 - 14031940
R . : : - 110 - 14032840
: 116 - all

s = printedinUSA, T S B April1985 .



16 . MODEL L41, M41, N41 ROTARY MOWER - o 7
- DECK, BELT AND SPINDLE ASSEMBLY - .
REF. PART NO. DESCRIPTION : ' : ‘ " REQD. -
1 .C - 26071 DECK - mower ........ A R 1
-2 C 26076 SPINDLE-mower .......ccccovvunnnn. R P e . 2~
3 c 28276 -  SPACER-sleeve..... i e e S 2
- 4 C 17666 HOUSING - spindle (also requires [2] A63279 _ . ) i
" ' o - S/NEE11122and after) .............. e R 2
5 . C 28971 BEARING-spindle ..........c.c.ciiiiiiiiageennnnnn. e 4
6 C  16516. RING - retaining (service part) ...............c...iveuenes e 4 .
7 C 10810 SPACER-bearing ............ S e 22
8 113- 206 BOLT-3/8"-16x3/4" ........... A O -
9 192- 21" LOCKWASHER-3/8" ... .. ... ittt . 8
10 - c 25541 .~ SPACER-washer ..........i....ooi. e e 2
’ 1 C 25544 SHIELD - bearing............ P S 2
o 12 .C 25542 ADAPTOR-spindle .........coieeiiieienninnenninnn. 2
T 13 C 24797 . BLADE-17-1/4" ... i ceeen 2
14 195- 2037 = WASHER-7/16"x2" ... ... ... .cceiiiiennnn W et 2 -
15" - 192- 21, LOCKWASHER-3/8" ... ...t S 2
16 - 13- 207  BOLT-3/8"-16x1" ... . ceiiinit i 2
6 - 113~ 233 - BOLT-3/8"-16x1-3/4"...........0 .. ...c.oiiet. U - 2
17 . C 26097 BELT -drive ............ T DR 1

Printed in U.S.A: g . . S . April1985



“~

————

-
79
v

o
1/\\,‘ -
’

&

%

Printed in U.S.A.

.BOLT-5/16" - 18 x 3/4" carriage . ....... ettt e e

. PIN-heightadjust..................... e I
~ SPRING - compression ...... N e e, e

 BOLT -shoulder................ S . R 2

18 -
REF. PART NO.
1 C 26736
2 C - 16745
3 131- 1181
4 195- 533
5 C o o14482°
6 C 26078
7 C 26086
8 M- - 132
9 1922 20
10 129 102
11 - C 20005
12 C 10482
13 138 96
14 C 26087
15 cC 16714 -
16 C 16745
17 -~ 195 103
. 18 . 131- 1181
19 C 26090
: 20 113- 410
“ <210 131 1308

MODEL L41, M41, N41 ROTARY MOWER

WHEELS, AXLE AND IDLERS

'DESCRIPTION . | | g REQ'D.’

WHEEL -gauge ..............ic..-.. e R U 2.
BOLT - shoulder. ....... e ettt L
NUT-3/8"lock ..... O P ee et B
WASHER-1/2". . ........ooo. ... PR R
SPRING -tension ............. et . S e
AXLE-mower ........... e e e e .
BRACKET - heightadjust .......................... S eaiene

LOCKWASHER-5/16" .............. SO e e
NUT-5/16"-18hex........ SRR .. AR . ..

PIN -roll /16" X 1" . .. i i i e e ns e _
ARMASSEMBLY -idler............cooiiiiiiiiiianiin. s
BUSHING-sleeve..........0......... e e

WASHER - 3/8” ... it s
NUT-10ck 3/8" - 16 ...iveeeaeneeneaenns, e
PULLEY ~flat . .%o ieeeaneeens . e
BOLT - 1/27 - 13X 1-1/2" o ittt .
NUT S 100Kk 172 =13 e et e e e e e

T NNNASNSaaNNNOOD = NN

April 1985




20 MODEL L41, M41, N41 ROTARY MOWER ‘ A
. MOUNTING AND LIFT ASSEMBLY . .
REF.  .PARTNO. = DESCRIPTION. = o . REQ'D.
1 "C 26093 FRAME - SUSPENSION . . ..ttt et e eeennnesnddenennnss 1.
o 2 C 26092  PAD-fOOt ................. DN e e b 2
- 3 C 15278 °° PIN-latch......... . 27
et _4 C - 10482 ~ SPRING-COMPression [ ......oveeeinesineroierennnsercinanenn 2
®) 5 138 2073 PIN-roll3/16” x1-1/4" ...... P S N 2
‘\ i _ 6 C 28872 LINK-TE oottt eeeieeeeeeaaeae et et 1
® oY 7 - C 28871 ° BOLT-"J"0ift ...........cccoeeae, T S 1.
g @B 8 131- - 1181 . NUT-lock3/8"-16heX .......cvuuinnniieriininnnneeiinnnis. 1
\ A 9 C 19088 © BOLT-“J 1eVeliNg .. ...\ it eiieroeiaeeiaerneenieseenn, 2
g P N 10 131- 1182 NUT-10CK 1727 =13 NEX « cve e e seee et eee e i e ieeeieeannn, 4 -
_ . > 11 . C 26033 e T S T ST 2
o A & 12 195- 533 WASHER - 1727 .\l et de e e e .6
S Q{ ' 13 132- 310 PIN - COtter 1/87 X 17, Lo\ttt et e ee e S e e et e e .2
: & 14 141- 4 PIN-clevis3/8”.............. I e 1
- 3 15 C o MBA50  PIN-R@IN....o.oooososons fos s 1
; 16 - 195+ 525 WASHER-3/8" ... iiiiiiiiieirneeiiineeiiireeaeilonnns. 1
e . R S 17 C 10821 PIN-clevis 1/2" ..o oeeeeeeeenn e T2
S oo 18 C 10898 PIN-safety.............. ST SRR el 4
- & ° 19 ° C 27231* . BRACKET-liftadaptor (M4T,N41).............ioiui e s, 1
_ | Z 20 13 207 BOLT-3/8" - 16X 1Grade 5. . ... veoerreeeneieeneeeannneanns 1
"@(B ~ 2 21 1310 1181% . NUT-10CK3/8” =16 . iuuieeee s iescie e e ceee s eee e e aaeeans 1
‘ \ { I ] : . ) ] .
@ ,l . Y ]
¥ - . Jol b - . : :
. : Y -' @, : K - * Required to mount L41,.M41, N41 mower .
®\ PR . @ ! ‘ ' on.tractors S/N and after: :
) ; ® ‘ g 108.- 14031940
D B | ‘ ‘ 110 - 14032840
. (18) ! 116 - all
‘ . : .
Ok : ! - ST -
o/ : A R
T Py
s s X - MR A8
- —feo~ : £ I .
A N R
7 7 . ‘\:.' =7 i
v

Printedin U.S.A. . | T | . April 1985




S
| / MODEL P41 ROTARY MOWER

' DECK, BELT AND SPINDLE ASSEMBLY

i N
DESCRIPTION . L "REQ'D.

- DECK - mower ...... e ieeeeeaaas "Pﬂg\ ....... -1

SPINDLE-mower ...........c.cvuenn.. S ¢ AN L2

SPACER-sleeve ..l . . o i e e e .2

HQUSING - spindle (also requires [2] A63279 ........... e 2

"BEARING -spindle ............. s e e e 4

. RING -'retaining (service part) ......... S 4

10810 SPACER - bearing ...... i, AR i e 2

13- 206 BOLT-3/8"-16x3/4" ., ............ PR e R 8
192- 21 .- LOCKWASHER-3/8" ... .. i e i... 8 —
Cc 25541 SPACER-washer ...........covviiiiiininnnnnnnss 2 '

c 25544 - SHIELD-bearing............ P 2

o 25542 ADAPTOR -spindle ......... e e e e, o2

c 28482 - BLADE-17-1/4" .......... e e e J e N . 2

195- - 2037 WASHER-7/16" x2" .......c...ciiiiiiiiinn, eerereeae. 2

192- 21 - LOCKWASHER-3/8" .......... e e een 22

113- 233 BOLT-3/8"-16x1-3/4" . ............ e, e .2

o 27023 CBELT-drive <o v e e P A

131- 931 ° NUT-5/16"-18flanged ..... e e, i ‘3

C 28483 COVER-ChUte . .. ...ttt et ieeeaas e 1

F

PrintedinU.S.A. l B S Apriless




24 o o T R o T . MODEL P41 ROTARY MOWER .
: . WHEELS, AXLE AND IDLERS
; REF.© - PARTNO. =~ DESCRIPTION : . . REQ'D.
B 1. C 26736 . WHEEL-gauge .................. ittt Wi 2
2 C 16745 .BOLT -shoulder........... A P e e P . 2 -
.3+ 131- 1181 - NUT-3/8"lock......... S R iene. 2
4 195- 533 WASHER-1/2" .. iio.iveennn... s e, ceee 2
. B c 14482 SPRING-tension .......... G :1
6 c 26078 AXLE-MOWET ... ..ot innleneranenanns e e -1
i 7 C, . 26086..  BRACKET - heightadjust ....... e S 1
! - 8 111- - 132 BOLT -5/16" - 18 X3/4” CArNiage . . .......ocouivenesvnssionnnnns. 6
[ 9 - 192- 20 LOCKWASHER -B/16" ... ..ieieeniine s iaeeianaeeeeanians 6 .
| 10 1290 1029 NUT-5/16"- 18 REX . oo vvuveerereeeeteeiiaeeaeaennenaannn 6
1 C 20005  PIN-heightadjust......o..cccvvumunnereeeenvnnnn, e e 2,
12 C-- 10482 SPRING - cOmMPression . ......ooiviriireirirenneiaresvineinans .2
13 © 138 96 PIN-roll3/16" x1”....... e e e e e 2
- 14 C 26087 ARM ASSEMBLY -idler ... . i oo e eeereenaeaaaannns 1
\ ., 15 c 67114 BUSHING -sleeve . .. .. . FOUTUT a1
1 16~ C 16745 - BOLT -shouider....... S S 1.
L 177 - 195~ 103 WASHER-3/8" ...... T, U, e ]
¥ 18 131- 1181 -  NUT-lock3/8"-16 ........ ...cccvun.... e T
! o 19 C 2609 PULLEY -flat ............... e e e J 2
I . 20 13- 410 BOLT-1/27-13x1-1/2" ............. . LAl 2
: - 21 . 131- 1308 - . NUT-lock 1/2"-13 ........ S U SUPE
: | _ 3 )
l .
B
l. ’/
l e
| e R
| .
-
>

™,
N
y

. / \\\ [l’
. ~
v ' A

T T

%
N

-

-

PrintedinU.S.A. ~ o L " April 1985




i.
| - '
26 1 R
T ‘
- REF..  PART NO.
1 C 26093
2 C - 26092
3 C 15278
4 C 10482
; 5 . 138 2073
6 C . 25872
7 . C - 2587
. 8 431- 1181
9 C 19088
10 131- 1182
N C - 26033 -
12 . 195 533"
13 132 310
14 141- 4
) 1B - C 16450
: 16 . 195 525
17 C. 10821
18 C 10898
19 C . 27231*
20 13- 207*
21 S 131- -1181*

. INY
. ya = XY Y
. | / /// Y A
. — . — \
P e N A/ P :
. o~ SN 1Ay DN 4 H U
Ve K© ~ i S - N ‘.
: S ~ i z 5% : 3
- ' ~ NNt O AN
' . /:—_ Y WAL < " i .
e = B AR NN P A
//. /; (] AXY S N . Vid uH _
f —~J \} % I
7 77\ /,;\ ~ 14 . s B
< ,’ 77 < RN // }’l
[] ,III 77 - ) \‘/. // V4
HIEEN ] ' ~x < // V4
H SR \l‘" \ ~HEE = s
AN NN R = /
LN RS / d ~

PIN-TatCh . i i P o

" WASHER-3/8" ..... T L B

" BRACKET - liftadaptor ................ i TP e -
. - BOLT-3/8”"-16x1grade5..................... i '
. NUT-lock3/8"-16.............. P S

.-~ *MODEL P41 ROTARY MOWER

MOUNTING AND LIFT ASSEMBLY -

~DESCRIPTION | |
'FRAME-jsuspensyion...._.._.'...". ........ [ S et

PAD-foot .......... Ve e et et '
_SPRING - compression.. ........ ettt P T
PIN-rolt3/16” x 1-1/4" ... .. e aeeaeaaaeeaiaena e
LINK - lift ...... IR TSR SRUUEEURRT e
BOLT = “J%, it <. e et et e e e,
NUT-lock 3/8" - 16hex .....ivuinieiineiinaannennns e e
- BOLT:-"J"leveling..,............ e e
"NUT-lock 1/2” -13hex . ..... A et teeaereieeieaann
LINK -adjust .................. e, e
"WASHER-1/2" ... @ittt et
PIN - cotter 1/8" x 1" ....... e

PIN-clevis 1/2” .......cccce.... T

PIN-safety”................ b e e e e '

AL A AN NONANA AR NNNN -

Required to mount mower .
on tractors.S/N and after:
108 - 14031940

110 - 14032840

116-all

April 1985



{REF. . PART NO.

1

CODLIDARWNN =

“ 1102

. 25183

25206

15297
14421

.545

© 206
103
21
17775

302°

3N
15248
1

16940

340

28263 -

- 22774

-—
w
S

00O0NO0000Z00
: LR

—
©
o

" Printed in U.S.A:

m

MODEL J81 K81 L81 AND Ms81 SNOWCASTER »

AUGER AND CHUTE 'A_sSEMBLY ~

B 'DESCRIPTION

"HOUSING - auger 32" (J81) (order C25183, 024705 C24643 C24640
" and 132-300)
HOUSING - auger32”(K L M81)

" AUGER - includes items 36, 37 and 38 (M81)

AUGER - (J, K, L81)
BEARING - auger (J, K, L81)
WASHER -3/4" (J, K, L81)..

. BOLT- 3/8"NC‘x3/4'.'_Ahex.;...‘...._.1....‘....- .....

NUT -3/8" NC hex ; . -
'LOCKWASHER -3/8""..... it

BOLT- 3/8" NCx 3/4" rd. hd. square neck (J81)
BOLT 3/8"'NC x 1" 'rd. hd. square neck

BOLT -1/4"* NC x 1/2" hex

LOCKNUT - 1/4” NC hex ‘
-DEFLECTOR
'BOLT.-3/8"NCx3/4"” rd hd. square neck

“"WASHER - dished 26/64"" x 1" .....
“WING NUT - deflector lock ....

BRACKET - chute hold doWwn’

BOLT -5/16" NC x 3/4” rd hd. square neck -
‘NUT-5/16" NChex ..... U D [ P
: LOCKWASHER 5/16" ‘ : :

ROD - chute coritrol (J81)

SPACER - rod, chute control (J81)

BRACKET -~-control rod {,J81)

. "WASHER - 3/8" plain

.PIN:- cotter 3/32"" x 3/4".(J81)
JOINT - block (J81) .
CRANK - chute control (J81) . ..
PIN - cotter 1/8" x 1" (K, L, M81) :
PLATE - stub shaft (J, K, L81)
-"SPRING - compressioni (J81) ...
CRANK- chute control (K, L, M81)
ROD - chute control (K, L, M81)
COIlL - chute control {K, L, M81)
HUB - auger (M81)
‘SHAFT - stub (M81)
BEARING - auger (M81)
. SLEEVE - bearing (M81)

- WASHER - spacer (M81)

" April 1985 .

Sy




MODEL N81, P81, AND R81 SNOWCASTER = o3 |

' AUGER AND CHUTE ASSEMBLY

REF. PART NO. ‘ : : ' . REQ'L
1 TC 27087 HOUSING - auger 32” (P81, R81)shown ..................... e -1
T 'NSS . HOUSING - auger 32" (N81) use C27087 and (2)113-102 ............. I
2 C 25206 AUGER - includes items 4, 9and2 B S 1"
.3 195-. 522 WASHER-spacer............5.. e e PR - UAR"
4 C 25840  SLEEVE-bearing.................. e F 2
5 113- 207 = BOLT-3/8"NCXx 1" hex (use Iocktlteforlnstallatlon) ......... eee. o 2
‘ 6 129- 103 NUT-3/8"NChex ........ S A 4 -
. - 7 192- 21 LOCKWASHER - 3/8” et e 4
A . 8 cC. 17775 SKID ..o e A P PP R ‘ 2
- 9 Cc - 28971 BEARING - auger...............' .......... P el 1
~10 m- 3711 " BOLT-3/8"NCx1” rd hd. square neck....'.~......_ ................ 4.
1 S .C 18248 CHUTE L. i e e 1
12 13- 1 BOLT - 1/4”NCx1/2”hex ............. R DU Teeeeer 2
13 131- 1102 LOCKNUT-1/4"NChex ... ..... e e PO PP -2
14 C ~ 16840 DEFLECTOR ..ottt ittt e et ia i aneanans, e : 1
15 11- 340 BOLT -3/8" NC x 3/4” rd. hd. squareneck.....................,‘.. 2
16 . C 28263 " WASHER - dished 25/64" X 1" .. oo i i et i “ 20
17 S ¢ 22774 = WING NUT - deflectoriock .....|... A
18 . C - 156334 - BRACKET - chute holddown. ...} .. e 3
~19 111 202 = BOLT-5/16"NCx3/4” rd. hd'squareneck....... e 2
- 20 - 129- 102 NUT-5/16"NChex ...t 2.
21 - 192-~ 20 LOCKWASHER-5/16" ... .c.oivveiann.. R e, "3
22 .C 25841 SHAFT -stub....... e e S e 2
. 23 .C. 25842 " HUB-auger{N81) .........c.oviiiiiie.... e L [ 1
' - : .t 24 o C 24640 COIL -chutecontrol_ .. ................. S P . 1
. L 25 195- - 525 WASHER-3/8"plain. ............ e, e 6
o . 26 . C 24643 ROD - chute control ..... [ [ v 1
27  C 24705 CRANK- chutecontrol ..o, ........ N S O e 1
28 . 132- . 310 PIN -cotter1/8"/x 1" .....c..ooina... e [P N . 1

Printed in U.S.A. e S - April19es



MODEL J81, K81, L81, M81, N81, P81, AND R81 SNOWCASTER

- MOUNTING COMPONENTS AND DRIVE ASSEMBLY

'PART NO. DESCRIPTION

C 15375 ROD - lift (J81, K81, L81, M81) shown
C 27085 - ROD-lift (N81, P81, R81)
195- 549 = WASHER-7/8"2ZP
132- 332 - PIN-cotter3/32"” x1 1/2"
' 10888 ~  PIN -safety
19824 _ PULLEY - 6" (J81, K81)
19731 PULLEY - 6" (L81, M81, N81, P81, R81)
2073 °©  PIN-roll 3/16" x 1-1/4" (J81, K81}
. 2040 | PIN.-roll 1/4" x 1-1/2" (L81 M81, N81, P81, R81)
15671 . SPRING -idlerarm
21 LOCKWASHER - 3/8" ZP"
103"~  NUT-3/8"' NC hex, ZP
15288 BRACKET - mounting

CONODON N RWN =

10482

15278 -

SPRING
PIN - latch

2073 . - PlN-rolI3/16”x1 1/4” :

15296
15328
219

" 15343
15672

ARM -
PULLEY -

PULLEY -

PULLEY -

idler 4-1/2" .

idler 2-1 /2"

56 . . PIN - clevis 1/2"
310 PIN - cotter 1/8"" x 1"
15386 FLANGETTE - (J81 and K81)
. 28277 FLANGETTE - (L81, M81, N81, P81, R81)
© 28871 BEARING - 3/4’" (L81, M81, N81, P81, R81) :
15385 BEARING - includes collar and setscrew {J81 and'K81)

108 ° BOLT-1/4" x3/4" NC rd. hd. square neck (J81, K81)
o202 BOLT -5/16" - 18.x 3/4" carnage(L81 M81 N81, P81, R81)
- 23950 BELT - drive”

19 LOCKWASHER - 1/4”ZP (J81 K81)

20 . LOCKWASHER - 5/16" (L81, M81, N81, P81, R81)

101 NUT - 1/4"" NC hex, ZP (J81, K81) .

102 NUT -5/16" - 18 {L81, M81, N81, P81, R81)

19821 'SHAFT ASSEMBLY - drive {(J81, K81)
25186 SHAFT ASSEMBLY - drive (81, M81, N81, P81, F(81)
. 18775  'CHAIN - auger drive, 82 pitches, #35rol|ercha|n
" 28805 LINK - offset, #35 roller chain . . .
28645 CONNECTOR LINK - #35 '
15330 ' SPROCKET - 18T {includes setscrew) used prior to S/N H30473
44 ° SETSCREW- 1/4'*NC socket head .
15331 - 'SHAFT - drive {(used prior-to S/N H30473)
16 . KEY-3/16"x3/4" ...
15293 PULLEY - 6" {used prior to S/N H30473)
858 SETSCREW - 5/16" x 3/8" NC socket head cup pomt
29024  COLLAR -locking (L81, M81, N81, P81 R81) ...
102 . -BOLT - 5/16” -18 x 3/4"

BT

-
agaszScEE

Smrzsiioss
.==1!<1;=
\ .
\\\\
\

\
-‘ ‘
\\

(2]

oaosogoooooo

—
—
w
[}
NN NN ASN—S oS BEARPSANANNEANN S W SNNESWWA DS NN= =

USED PRIOR TO S/N H30473

Printedin'U.S.A. T S . April 1985




MODEL G51, H51 AND J51 UTILITY BLADE

" UTILITY BLADE

- REF. PART NO.- - DESCRIPTION . - ' . g .. REQ'D..
1 - C 15461 BLADE ASSEMBLY -38" ........... e e e e B
2 .C 15462 EDGE-cutting .....0cooiierii i riesinennnnns et e 1

. 3 111- 203 BOLT -5/16" x 1" NC round head, square neck ........ S evee. 10
4 192- 20 LOCKWASHER-5/16" ... ..c.ivvuiunn.n. S A - 10
5 129- 102 - NUT-5/16" NChex ..... S e e - 10
6 C 15444 PIVOT -blade ... ...t e ittt et 1
7 - C° 1549 PIN-blade pivot . .......iiiiiiiii ittt i teerieieananns 1
8- . 132- 310 T PIN-cotter 1787 X 17 Lot e e e 4
9 " NSS. R BRACKET - push (GS1)use C27080and C27083 .................... 1
9. c 27080 BRACKET - push {H51, J51) shown ...... e e .
10 - 113- 417 BOLT-1/2" x1-1/4"NChex ...........ozoiieiininn... e ' 1
1M .131-. 18667 NUT-1/2'NChex ..................... FF . 1
12 . C . 15483 BRACKET - mounting....... P . 1
13 c 10482 SPRING - compression . ... .... e e 3
14 (o 15278 PIN-latch....c............ e e, et 3
16 . 138- 99 PIN-roll 3/16" x 1-3/8" .\ it e ettt -3
16 . C 15496 PIN -bracketpivot.................. e aa e i, 1
17. "C 15469 SHOE-skid ...\ ettt ettt i et . L 20
18 C 15497 -~ ROD:Iift(G51) ............... e N 1
18 Cc 27083 PIPE - lift (H51, J51)shown ......... . S
19 -~ C 10898 PIN-safety................ 0.0 e, e e 2
20 Cc 1

27779 SPRING - blade extension ........... P [P P :

April 1985

" Printed.in U.S.A.



~ REF.

WONDNHWN =

.13t

PART NO.
C 28429
C 28436
13- 207 .
13- 102
10N
C  284%4
c .2 '
C ucs
151 88
C 24610
cC 25114
13-~ 103
195- . 521
131- .176
C 28438
C-. - 28439
C 28440
C - 28446
195- 521
C. 28441
C* 28448
C 29038

" MODEL B3 BAGGER

 BAGGER

" DESCRIPTION

' BRACKET - mounting.... ... e P ;
- BRACKET -retaining, hopper ................. .
o BOLT-3/8"x 1" -o.... .. e e e
- BOLT-5/16"x3/4" ............ reeeareaaae .
NUT:5/16" flahged ........ e e :
FRAME -support........... e e
COVER - bagger....... e AN e
~ . HINGE-cover .............cicciiiieiinn
o RIVET -3/16” x5/16"” ... ...............
- SEAL-chute ......... ... i,
SPRING WASHER -Belleville ..................
BOLT-5/16"-18x1" ... ...t e
WASHER-5/16" ......... e e
NUT-5/16-18lock ................. R
HOPPER .......iteveeusiennnns R
REINFORCEMENT -metal ............ e e
TUBE -retaining .............. e
BAFFLE - mower . ...... PO PR .
‘WASHER-5/16" ... ......ooiiiiiiiinn.n.
CHUTE-lower........ e e
CHUTE-upper..........: PR N PP
- BOOT-mower....................: e e

..................
R I I NN R P A
.................
...................
................. . 1
.................
...................
.................
.................
.................

37

R R e WS RNNNRNNONR AT s aNAN =

~ Aprif 1985



| - &
i ' . MOWER, SNOWCASTER, UTILITY BLADE AND BAGGER 39
DECALS
. . . ! \ : . . ' N : .
REF. PART NO. DESCRIPTION - : ' . REQ'D.
1 321- 4199  DECAL- “Rotatmg Auge/r" (ali casters) ........................... 1
2 C 16102 DECAL -drive belt{allcasters)................. ... oo
3. . C 27198 DECAL - “Hi Cast” (N81,P81)...... RN Sl e, 1
4 - 321- 6379 DECAL-.’.‘CASE"....................-‘,'....'."'."...'.......;.....' ..... 1
5 o 27937. DECAL-"HiCast”(R81) ........cciiiiiniinnnnens. U e 1
6 NSS DECAL - “CASE" (Use321-6379) .............. A |
7 C 27972 . DECAL -stripe{cuttolength) ............. ..o i, 1
8 €. 27973 DECAL - “INGERSOLI"..... e, 1
9 321- 6380 - DECAL-whitetred(M81) ....... PR R, e - UAR
10 321- 6433 ° - DECAL-cutting height (allmowers) . ...................... e A
1 321- 4381 DECAL - “Spinning Blade” {allmowers) .................. e, 1
12 . . C 28428 DECAL - “Flying Debris” (P41, R41,B86) ..................... AN 1
13 '321- 4686 . DECAL - “Pinch Points” (allblades) .................... ... .. ... 1
14 C 27940 DECAL-38"(J51).....ccennnnnnn. e e ER ... 1
: gl 15 - -321- 4447 DECAL - “Spinning Blade’ (B96) ........ e e 1
) v 16 ©321- 4446 DECAL - “Flying Debris"” (B96) ........... T PR -1
; SPINNING BLADE 17 C ' 27201 DECAL-utilityblade (HE1). ... ... ........oooooee.. R o
CON;I'ACT (_:AN INJURE " -
e e oms 1~ SPINNING BLADE |
1. DO NOT RAISE COVER WHILE OPERATING. . SEE OPERATOR'S MANUAL BEFORE ) ) .
2_rRoPLaLY IATALL RAGGEN AND CHUTE ATTEMPTING TO CLEAR PLUGGED - DECALS (French) ‘
. ATORS MANUAL FOR FURTHIR DISCHARGE CHUTE, . 5 .
INSTRUCTIONS. CONTACT W.ITH BLADE CAN.RESULT iN . L. : y L !
S————— . o SERIOUS INJURY. 1 321- 4757 DECAL - “Rotatmg Auger” {allcasters) ........0.c.oooviiiniininn, ' 1.
ROTATING AUGER il 2 321- 4753 'DECAL - drive belt (all casters) . .. ............ P 1
TO AVOID BEVERE INJURY, 1 321- 4763 DECAL - “Spinning Blade” (all mowers) ......................... . 1
e Ut 3‘.’-’.@2:33.‘:,:’.‘.3:.‘.‘.::"““ 15 - 321- 4750 DECAL - ““Spinning Blade'’ (B96) ...... U U e o
DECAL - “Flying Debrls" (896) SR RERETRE P 1

-FLYING DEBRIS
OPERATE-MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

- SNOWCASTER
BELT IP.(STALLATIN

KEEP HANDS AND FEET
CLEAR OF THIS AREA

BLADE TILTS WITH
SPRING TRIP ACTION

PINCH POINTS

» COULD CAUSE &
PERSONAL INJURY

Printed in U.S.A.

April 1985




NUMERICAL INDEX NUMERICAL INDEX

PAGE REF.  PART- . = PAGE ' REF.. PART PAGE  REF. ~© PART . PAGE REF. PART  PAGE REF. - PART PAGE  REF.

NO.. " .NO. NO; ~ NO.--" NO. "NO. - No NO. : . NO. ~ 'No. . NO. No. NO. NO. NO.  .NO.. . NO.
‘c 10482 7. 21 | . C , 15494 35 6 c 19731 .5 ' c 26033 27 .1 cC .28971 1 5 129- 101 . 33 26
g 1% 7 1 <] 1ot - 7 c 19736 (o0 30. . C . 26071 - 17 1 C 28971 . 17 5| 120- 102 7 16
¢ oSN U S I SR £ 38 16 g 19821 3 27 . C 26076 7. 2 |-c 28971 . 23 " .5 | 129 102 .9 15
s 10482 15 3 A~C 15497 35 18 |.C ~ 19824 33 5 - C 26078 - 6| C 28971 . 29 37 129- 102 13 .16
C 10482 19 . 12 . 15618 7 20 C 20005 - 13 ) N \/%/ 26078 . 2% "8 c 28971 - 31 9 129- 102 15 15
C 10482 21 . 4| C 15671 3 7 C 20005 © 19 M. N 26086 . -19 71 ¢ 28972. - 5 - 4 12- . 102 - 19 10
C’ 10482 25 12 c! 15677 7 12 C 20005. 25 1 c -26086 . 25 71 C 28972 11 4 129- 102 - .25 - 10 -
. C - 10482 27 4 | C 15677 13 12 c 20006 - 9 9 . C 26087 19 14 | C 29024 33 3 | 120 102 29 20
c 10482 33 ‘1] -c 15942 7 22 Cc 20006 15 9 c . 26087 25 14 | C 23038 37, 2 129- 102 3. 20 -
c 10482 = 35 13 c 16077 7 14 | ¢ 20007 . 15 - 13 . C 26090 19 19 o o , 129- °© 102 .33. 26 - .
"~ C 10810 17 7. C 16102 39 2 | ¢ 20008 . 15 19 - C - 26090 - 25 LB - . 129- 102~ 35 5 .. -
C - -10810 23 7] C . 18480 - 9 18 C 20009 17 16 C 26092 . 21 2 ; o129 103, 7 10.
C 10821 21, 717 c 16450 15 18 c 20013 13 . 11 c 26092 . 27 2 HARDWARE CODE NUMBERS " 129- 103 .. 1N 15
c 10821 27 174 C 16450 21 15 C* 20016 13- 3 c 26093 21 I , 129- 103 13 10
c 1088%° 9 7| .C 16450 27 15 |"C . 20017 13 8 ¢ 26093 A 11 122 . 632 13 v T 129- 103 29 6 .
C 1088 - 15 7 c 16516 . 17 6 c 21519 117 c 26097 . 17 - 7 83- - 44 . 33 31 | "129- 103 31 6 -
(o 10898 21. 18 C: 16516 23 6 c 22774 29 17 C 26736 ,19 01 111- 108 3B 2B | 129 103 33 9
- C 10898 27 - 18 cC. 16714 7 2 c 22774 31 17 c 26736 - 25 1 111- 202 15 14 131- - 165 35 1
C 10898 ° 33 4 C 16714 13 2 C 23535 33 18 -C 26736 7 23 11- 202 - 29 19 131- 176 37 14
C 10898 35 19 ¢ 16714 19 15 c 23950 33 24 C 26736 13 19 111.- .,202 33 23 131- 178 7 5
C 10942 . 1N 3 c 16714 2%, 15 C 24494 37 8 / C 27023 23 17 11- 207 - 15 20 | -131- 911 37 5
»C 14421 29 3| C 16719 5 6 C 24610 37 10 G- 27080 35 9 | 1M 132 19 8 | '131- 931 23 18 °
C 14482 19 B c 16745 - 7 1 C 24640 29 34 - C 27083 35 - 18 111- 132 . 25 - 8 131- 1100 9 6
c 14482 25 5 C 16745 7 24 C ° 24640 31 24 C 27085 33 1 11- - - 202 31 19 131- 1181 9 21
c 14583 29 27 C . 16745 . 13 1 | ¢ 24643 - 29, 33 C 27087 31 S1pom- 203 715 | 131 1181 13 5
C 14966 7 25 c 16745 19" 2 c 24643 31 26 C -~ 2ne 39 3 | m- - 203 9 14 | 131- " 1181 15 6
c 15240 29 24 | C 16745 19 16 c 24685 37 7 c 27201 39 17 - 203 13 1 ), 131- 181 15 .23
C 15244 29 2| ¢ 16745 25 2 C. 24705 29 32 C 27231 9 19 [ 1m1- 203 - 35 3 131- . 181 19 3
C. 18248 - 290 1 C 16745 .. 25 ﬁ% C 24705 31 27 C 27231 15 21t m- 302 - 29 9 | 13- ne1 19 18.
c 15272 & 3. C 16940 31 14 C 24797 11 8 C 27231 27 19 M- 340 - 29 15 131- - 1181 21 21
C 15277 29 23 C ' 17083 5 12 | € . 24797 17 13 c. 277 35 20 1. 1m11- 0 340 31 . 15| 131 . 1181 25 3
“C 15278 9 - 2 c 17083. 11 6 c. 25114 37 1 o 27937 39 5 M- 371 - 29 10| 131 1181 % 18
C. 15278 15 2" C 17083 1 12 c 25183 29 1 - C 27940 39 14 111- 371 31 10 131- 1181 27 "8
c ' 15278, 21 3 c 17155 - 5 2. |'c. 25186 33 27 .. .C 27972 39 7 | 113 . 1 29 . 12 B 181 27 - o
¢ -wmw o 27 .3 ¢ 17155 . 11 2 C 25206 29 5 c 27973 39 8 [ 13- - 1 31 12. | 131- - 1182 21 10
S c 15278 33 12 C 17274 ' 7 6 Cc . 25206 31 2 C 28263 29 16 | 113- - 102 33 . 37 131- T 1182 27 10
C 15278 35 14 C 17274 13 6 | C 25541 17 10 C 28263 31 16 113- 102 37 4 | 131- 7 1102 29 13
C 15288 33 10 C 17612. 29 31 c 25541 23 10 . C 28276 7. 3 | 113 103 37 120 13- 1102 31 13
C 15293 - 33 34 C 17666 17 4 c 25542 11 7 C . 28276 23 3 13- 206 17 '8 131- . 1308 19 21
c 15296 33 14 c 17666 23 4 c 25542 17 12 c 28277 - 33 21 13-~ 206 23 8 | 131- 1308 25 21
- C 15297 29 2 C :17761 7 1 C 25542 - 23 12 . C 28428 39 12 113- 206 - 29 5 [ 132- 310" 21 13
C 15329 33 15| C 17775 29 8 C 25544 1 18 C . 28429. 37 1 113- 207 5 11 ] 132- 310 27 .13
C 15330 33 30 cC 17775 31 8 -C_ 25544 17 1 C . 28434 37 6 13- . 207 9 2 132-° 310 29 29 -
c 15331 33 32 c 18029 15 12 C - 25544 23 1 c 28436 37 2 1 113 2077 < 1 11| 132 310, . 3N 28
C 15334 29 . 18 C. 18775 33 28 C. - 25840 29 38 C 28438 37 15 113- 207 11 13 132- - 310 . 33 20
c 15334 31 18 c 18899 7 13 c 25840 31 4 C 28439 37 16 13- 207 15 2 132- © 310 - 35 8
c 15343 33 17 |- C 18905 5 1 C 25841 - 29 36 C - 28440 37 17 13- 207 17 16 132- ° 320 29 .26
C 15351 9 12 | ¢ 19084 7 3 C. 25841 31 22 C 28441 - 37 20 113- 207 21 - 20 132- 332 33 3
c 18352 . . 9 13 c 19088 9 5 C 25842 29 35 ¢ 28446 37 18 13- . 207 27 200 | -138- 77 7 19 7
C . 18371 29 28 C . 19088 15 -5 | C - - 25842 31 2 ¢ 28448 37 21 | 13 207 31 5 138- 92 7 18
Cc 15375 33 1 C 19088 21 9 | C 25877 15 25 C 28477 23 1 13- - 207 - 37 -3 | 138 96 9 17
C . 15385 33 22 C 19088 27 9 C . 25871 21 7 - C 28481 23 2 13- 219 33 16 138 96 13 18
C . 15386 33 21 C . 19259 13 14 c 25871 = 27 7 C . 28482 23 B 13- 233 . 17 16 |- 138 - 96 . 19 = 13
- C 15461 35 11 ¢C 19273 13 13 C ~ . 25872:%% .15 24 - C 28483 23 .19 13- 233"~ 23 16 138- - 96 25 .13
C 15462 35 2| ¢C 19456 9 1 | C 25872 21 6 C 28645 33 ‘ - 113- 410 - .. 19 - 20 138 99 35 15
C 15463 35 12 | "¢ - 19486 15 1 C 25872 27 6 C 28805 . 33 .29 ( 13-~ 410 . 25 20 138- 320 15 17
(o 15469 35 17 1 - C 19457 1 1| C 26033 21 1 - C 28817 3 22 113- 417 = .35 10. | 138 . 2040 33 6
| h b - C 28971 5. - 5 126- 16 . 33 33 138 2073 . ‘9 4



PAGE . REF. .PART.

NO.. - NO.

'NUMERICAL INDEX

NO.

PAGE - REF. PART

~ -NO: NO:

" NO.

PAGE -
NO.

15
21
27
33
33
15

21

27
33
37

33

5
33
7

9
13

15
19
25

29
31.

33

35

7

1

- 26
14
14 .

4
. b
5
6
13

19

9

35
10
25
17
°16
17

.:.l16

9
9
21

21

25

195-

195-

195-

195-

"195- -
195-
c321-
321-

321-
321-

- 321-
. 321-
1. 321-

321-
321-
321-
321-
321-

321-

29

33-.
5

-1
17
23

7

Q-




| S A .. - L47 ROTARY MOWER -
T L o FOR COMPACT TRACTORS

. : ' ST Gl o : Parts Catalog 8-2710
. - | ALPHABETICAL INDEX
' 2.84-RP-1500 _ ' L :
: o0 . . . ’ . ’ . - 4 . . ‘ . .
R L - . | - - PAGE GRID
’ . . . ! | - ' ' Axle L F8
. ‘ : ° . Bearings, Spindles ........... F6

"l'.'.h L J ST : i _ _ - RN Belts..:......... ...,

I N o R o ' - ‘Frame, Mounting ........
. : . : S L S » Guards and Covers ........ .

O N ~NUI~ OO ©~NU~N©
7
©

- . ' A - o ' Lo .~ Housing, Spindles ........... . Fe
_ - . ST ’ ' _ o R - . LiftLinks ................... F4
LT _ Pulleys ....... e F6
‘ o : ' - © . . Spindles......... [P ' F6
- : ' Wheels.........».......... -
’ " " NOTE: See grid A2 for -
. G41, H41 Rotary Mowers, -
) : i . ‘ . G51 Snow Blade, -
o e L T ‘ o G81 Snow Caster
oL SR " ' : NOTE: See grid C2 for -
. L S N ' C 1 J41, K41, 141, M41, N41, P41 Rotary -
e . Mowers, .
_ . L .~ .7J81,Ksl, L81, M81, N81, P8,
L Co e 0 ©- . R81 Snow Casters . SR
- ' . ' S S ' Gb51, H51, J51 Blade |
. BRI oo ' : ' ) " BY6 Baggler
.. ) 12 - 1
Q ".%’@‘. < ‘
* A ] )\E\ﬁ}\ ) ¢ ’ ’ ¢ )
} - @ -
e L ' . . v, ! - . X . . ) - . 5 - ’ * ) A
-~ ATTACHMENT APPLICATION CHART ' | , ‘ A - S ' ' -/ '
MOWER ' TRACTOR SR _' o |
- L47 - 110 - PIN 14032840 and after e ‘ :
. ' S 116- All o _
o .:f - o
&
. (_"f"/ N ‘ o
. . TR
- ° “Z,: -
- \1 ) ‘\Q




. DECK.DRIVE -
PULLEY :

FLAT IDLER
PULLEY

ATTACHMENT DRIVE
PULLEY (TRACTOR)

— — — : ’
SO 0WEXNOUHWN -

Printed in U.S.A.

s

~~ _MODEL L47 ROTARY MOWER

" DECK, BELTS AND COVERS

" DESCRIPTION

COVER - deck belt _ '
SCREW -1/4" -20 x 1/2" self tapping
GUARD - deck belt. . .

DEFLECTOR . oo

BOLT -1/4" -20x5/8" carriage .
LOCK WASHER -'1/4"

NUT - 1/4" :

PAD -footrest R.H. {shown)

PAD - footrest LH

DECK - mower

BRACKET - axle pivot

BOLT - 3/8"-16x 1" carriage
LOCK WASHER - 3/8"

NUT -3/8" ... .
BRACKET - height.adjust ,
BOLT - 5/16" - 18 x 3/4" carriage
LOCK WASHER -5/16"

NUT - 5/16"

LINK - lift .

WASHER - 1/2"

PIN - clevis

PIN - cotter 1/8" x 1" .......... SUPURU A SO

PIN - safety .

NMAJ}MN_NM—'NMN—'—'—'—'WUTL”—'—*—'N—'

February 1984




MODEL L47 ROTARY MOWER . A

' PULLEYS, BLADES AND SPINDLES

REF. PART NO. DESCRIPTION o S ' : ) REQ'D ’
1 C 17666 - - HOUSING - mower spindle (also requires {2) C16516 retainers) . .. ....... 3
2. A 70280 BEARING -spindle .. ............... e e .6
3 A 70282 .  WASHER -bearingseal.................. e e 3
4 C 25543 SHIELD-bearing ......................... . e i 3
5 126- 19 KEY - spindle, #11 Woodruff. ... .. e i 4
6 C -15763 SPINDLE - outboard ........... e, i .2
.7 C 15604 SPINDLE-center ........... .. N 1
8 Cc 27113 BLADE-15-1/2" .. ... ....... e 3
-9 13- 205 BOLT-3/8"x5/8" NChex{grade 5} ...... e e 6
10 & 192- 21 . LOCKWASHER-3/8" ............ e P : 18
1M1 . C 10810 SPACER-bearing .............. e 3
12 C 21581 " PULLEY -spindle ........ RS 3
13 131- 1331 NUT -jamlock 3/4“NFhex ..................... e e 3
14 13- 206 BOLT -3/8"x3/4" NChex..... e s I : 12 .
15 o 15615 PULLEY -drive ............vooo ... e P e - 1
16 C 12251 PULLEY -deckidler-........ ... ... .. ... .. ........ e 1
17 - C 27108 . BRACKET -idler......... e i AU e 1
18 i11- 371 BOLT-3/8" x 1" carriage, shortneck ........... e 1
19 195- 105 WASHER-1/2"2P ........ e P, et 1
20 "-C- 14768 . SPACER -idlerbracket ........................ 1
21 " 195- . 525 WASHER-3/8"2P ........... ... ..... 2
22 131- 1181 NUT -lock 3/8"NChex......... P S 3 o~
23 C 14482 SPRING -idler, deck belt ... .. .. .. e e . 1
.24 C 16516 -, RING-retainer ............... S -6 -
25 111 366 " BOLT - 3/8" x1-1/4" carriage, shortneck .......... P S -1 o
26 ~ C 25541 SPACER -spindle..................... e 3
27 C 24321 SPRING - idler, drive belt. ....... ... ... .. e R L 1
28 C- . 27109  IDLER ARMASSEMBLY ... .............. R . P 1
29 - C 16714 BUSHING -sleeve . .:.... ... ..... e 1
3 C 16745 BOLT -shoulder ............. b e T S 1
31 195- 103 WASHER-3/8"...... L e e 2 .
32 C. 26090 PULLEY - idler, drive belt. . ... .. R N e ‘ 1 - :
33 113- 7 410 BOLT-1/2"-13x1-1/2" ... ......... [ S -1 f
34 131- 1308 NUT-1/2" -137lock ... .. .... el e 1

Printed in U.S.A. February 1984 -



8
REF.  PART NO.
) 1 ¢ 108
2 'C 10898
.3 195- 533
4 - C 26736
5 C . 16745
6 - 131- 1181
<77 C 27106
8 C 14932
9 _ 114 101
10 192- 19
1M 129:- 101
- 12 C 20005
‘ 13 C 10482
14 138 9%
- 15 ¢ ' 2718
o 16 -~ C 15278
. 17 138 99
- 18 C 27118
N8 c 7119
9 C, 19088
. S 1 1182
Qe : 1 517
h : “131 1308
\ -
o/
. ’ | | '_
1 C 26090
S ' SRR R . 2 c 12519
o ST S B 2 321- 4726 .
‘ : - D SRR + L3 - 321 6210
.' ‘ ) ' SONEEE 037 321- 4698
a8 U T S 321- 4381
——— EP -} 4 . 321 4763
- SPINNING BLADE N | R A
L onmey -l - R e orr e cuout 5 321- 6642 .-
"' CONTACT CAN INJURE B R e mswmumm::z:: _
| : F om0
/ : fux e QL
’ g 5 b @ ?]E“EV:E:‘E:B:(LL‘;‘” EOC K T :“ THE 1
.FLYING DEBRIS e z z PULLEY (TRACTOR) :."it::«vsuu(%u.om\suuuzu
. OPERATE MOWER ONLY @ 3 E . ' caroso
WITH CHUTE EXTENSION =R
OR GRASS CATCHER

" Printed in U.S.A.

o R

\

" MODEL L47 ROTARY MQWER

' AXLE AND MOUNTING BRACKETS

DESCRIPTION o . , REQ'D
PiIN=clevis..................... PN N < 2.
. PIN-safety .......... e 4
- WASHER-1/2" ............... 4
WHEEL -gauge .......... e SR e 2
BOLT -shoulder .. ... ... e e 2
NUT = 378" - 1610CK - oo oo et et e e e e e e e e i 2
AXLE-rear ... e e 1
. BRACKET - axle mountmg ......................................... -1
BOLT-- 1/47 20 x 3/4" CAMMIAge . . .« v\ it ie et e e ae s 2
LOCK WASHER-1/4" .......... FE e 2 .
NUT - 174" - 20 . e e 2
PIN -retaining ... .~ ............ e 1
SPRING &t SU e 2
PIN-roli3/16" x 1" ............ T e e 1
FRAME s MOUNTING ... oot i i i 1
PIN - retaining .. ........ e e 2
PIN-roll3/16" x 1-3/8"" .. ... .......... R T 2
BRACKET : suspension adjust R. H. (shown) ..... D TS 1
" BRACKET - suspension adjust L.H. . .. ... ..ioooiiii i 1
BOLT - *J", suspension adjust-. . . . .. e P : 2
NUT - 1/27 - 1310CK . oot e e e e e e 4
BOLT-1/2"-13x 1" carriage ......... PR e - 2
NUT-1/2" -131lock ... .. oo B S L2
Ll
- DECALS - - !
“DECAL - drive belt (ENGLISH) shown .©...... 0.l Lt
DECAL ~"No.Step” (ENGLISH}shown .. .......... EC .
DECAL - "No Step” (FRENCH) ©......... e PP P .
- DECAL . cutting height (ENGLISH) ShOWR. v PP ..
DECAL - cutting height (FRENCH) ... ... .. .. .. e
DECAL - ""Spinning Blade” (ENGLISH) shown . .............. SRV
DECAL - “"Spinning Blade” (FRENCH) ........... ST S
DECAL - “Flying Debris"”" (ENGLISH)shOwn e '
DECAL - "‘Flying Debn? (FRENCH) ............ ST FU
. g . L .

February 1984




PART 'PAGE REF.

" NUMERICAL INDEX

PART

L4 .

PAGE REF,  PART PAGE = REF.
NO. NO. 'NO.. 'NO. " NoO. NO. - NO. ° NO. NO.
A 70280 .7 20 M- ;7 18-
A 70282 7 3] 111- 517 9 .21
C 10482 9 13| 113" 205 7 9 .
C . 10810 7 11| 13- 206 7 14
C 10821 5 23 | 113- 410 7 33
.C 10821 9" 1| 126 19 7 5
C 10898 - 5 25 | ~129- 101 5. 10
C 10898 9 S 24 129- . 101 9. 11
C 12251 7 16| 129- . 102 5 20
C 12519 9 2| 129 103 5 16 -
- C 14482 v 23 | 131 . 1181 7. 22 -
c 14768 7 20 | 131- 1181 9 6 -
C 14932 9 - 8| 1311 1182 9 20. .
Cc . 15278 9, 16 | 131-. . 1308 7 34 : -
C 15560 5 13| 131- 1308 9 2 I ‘
C 15604 - 7 71 131- 1331 7 13 ' .
C 15615 7. 15 | 132- 310 5 24 L
€. 15763 7 6 | 138- 96 9. 14, N
" C 16516 7 24 | 138 99 - 9 . 17 ‘ ;
C . 16714 7 .29 | 187- 1036 5 . 2 #
C 16745 7 . 30 | 187 1328 "5 4
C 16745 9 5 | 192- 19 5 9
C 17666 7 1] 192- 19 CE 10 ,
C . 19088 9 19| 192- 21 5 15.° :
C - 20005 9 - 12 | 192- 21 7 10
C 21581 7- 12.| 193 29 5 19
.C 22707 5 5| 195 103 7 31 9
C 24321 7 27 | 195 105 7 19
C 25408 5 17 | 195 '525 7 21
C 25541 7 26 | 195-- . - 533 5 22
C 25543 7 4 | 195- 533 9 3 -
C 126090 7 32 | 321- . 4381 9 4 .
C 26090 - 9 1| 321 4698 9. 3 , ‘ '
C - 26736 9 4| 321 4726 9 -2 '
C - 27091 5 11321 4763 9 4.
C. 27092 - 5 3| 3210 ,4974 9 . 5
C 27093 5 7| 321 6210 9 3-
C- 27094 .5 C11 | 0321 642 9 5
C 27095 5. 1§
. C - . 27096 ©5 21 . A . :
c 27098 5 12 T B _ ‘
C . 27106 9. . 7 . o ‘ : e . - .
LI ¢ I A S I ngersoll Equipment Co.
:.C . 27109 7 28 | o ' . 4 _ ‘ ey
C 27113 7 '8 . - , S -8 .
C 27115 9 15 . - ' . ' '
C . 27118 . 9 18
C... 27119 9" 18 A
. C 2720 5 ‘6 , . .
HARDWARE CODE NUMBERS
111 101 5 -8
111- 101 9 9 ;
11— 132 5 18 ‘
M- 366 . 7 25 ‘ \
111- 271 * 5 14 :




